



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2008 Certified Institute

TEST CERTIFICATE

000182124

Issued to :

R.K. MARBLE PVT. LTD.,
MAKRANA ROAD,
MADANGANJ,
KISHANGARH
- 305801,

J.O.No. 009-181-0670
Reg.No. 1309731
Date 17-09-2010
GC-01 (REV-04)
Your Ref.No. -

Sample Particulars:

One sample described as **Crema De Novo Marble, Origin:- Turkey**; was received.

Date

(The sampling has not been done by Shri Ram Institute for Industrial Research. The sample details provided in test certificate are based on declaration by the party.)

TEST RESULTS

<u>S.No.</u>	<u>Tests</u>	<u>Test value</u>	<u>Protocol Used</u>
1.	Water Absorption, % by wt.	0.5	IS: 1124-1974 Reaff. 2008
2.	Bulk Specific Gravity	2.66	ASTM C-97 Guidelines
3.	Moh's Hardness	3	By Moh's Scale
4.	Abrasion resistance, mm		IS: 1237-1980 Reaff. 2006 guidelines
	Average wear	2.9	
	Max. wear on individual specimen	3.0	
5.	Compressive Strength, N/mm ²		ASTM C-170 Guidelines
	Dry	57.1	
	Wet	52.8	
6.	Flexural Strength, N/mm ²	4.8	ASTM C-99 Guidelines

Note:- Chemical Analysis will be reported later.

D.O.R.: 08.09.2010
D.O.C.: 16.09.2010



PK Bhatnagar
AUTHORISED SIGNATORY
(EMPLOYEE CODE: *ijoh7*)

